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Phenylephrine - Vasopressor - Summary Clinical Guideline 
 

Reference no.: CG-STEP/2023/005 

 
Phenylephrine Algorithm 20mg/500 ml 0.9% saline 

 
• Review Vasopressor policy  

• CVP and invasive arterial pressure monitoring is not required 
 

 

 
MAP > 70 mmHg 

No need for inotropes 

MAP <70 mmHg 

Observe urine output 

closely 

Urine Output ≥0.5 ml/kg/hr? 

Yes 

Yes 

2 fluid challenges given? 

No 

Fluid challenges 

as per protocol 

No 

Assess for evidence of 

hypovolaemic, sepsis or 

cardiogenic cause for 

hypotension 

D/W supervising  

consultant  before starting 

phenylephrine 

Yes 

Is neuroaxial blockade induced 

hypotension the most likely 

underlying cause? 

Is sepsis the likely 

diagnosis? 

 

Yes 

Start phenylephrine 

@ 20 mls/hr  & 

increase until MAP 

≥ 65 mmHg  

D/W SDU consultant 

to consider ITU 

admission 

Yes 
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Considerations 

 

1. The dose range to be used is 10-50 ml/hr (ie. 0-2 mg/hr).   

2. Rising phenylephrine requirements especially after being stable for 

4 hrs should prompt reassessment of the patient and consideration 

of other potential causes. A further fluid challenge should be 

considered. 

3. Fluid challenge should be given at least once every 12 hours and 

the response assessed by a clinician.  

4. Daily Senior review of vasopressor therapy should be recorded in 

notes 

 
 

Standard phenylephrine  solution  

(20mg per 500 ml 0.9% NaCl) 

(see vasopressor policy) 

Start infusion at 20 ml/hr 

Reassess at 15 minutes 

 

Measure BP and urine 

output as above 

If MAP  > 80 mmHg and 

urine output is satisfactory 

for 4 hours 

If MAP < 70 mmHg or 

urine output < 0.5 ml/kg/hr 

Increase infusion 

rate by 10 ml/hr 
Decrease infusion 

rate by 10 ml/hrs 

Aim for MAP > 70 mmHg 

and urine output > 

0.5mls/kg/hr 


